RAVEN RADAR REPLACEMENT PARTS

063-0172-143

ITEM DESCRIPTION RAVEN PART #
1 Sensor, Speed 063-0171-939
2 Plate, Mounting 107-0171-330
3 Bracket, Mounting 107-0171-390
4 Isolator, Vibration 219-0000-109
5 Screw, 8-32 UNC x 5/16" 311-0001-007
6 Lockwasher, #8 Stl. Zinc 313-3000-010
7 Nut, 8/32 Hex 312-1001-144
8 Bolt, 5/16-18 x 1" 311-0052-105
9 Nut, 5/16-18 Zinc Plated 312-1001-034
10 Washer, .312 ID x .734 OD 313-2300-011
11 Washer, Split Zinc 313-1000-019
12 Clamp, Cable 435-3002-023

4 PLACES

|
|
I
!

4 PLACES

4 PLACES

4 PLACES

2 PLACES

2 PLACES

2 PLACES

054-0159-283
08/04 REV. B
SHEET10F1




